Twin lift “rocker” version

Spare parts for series: … 1070

Spare Parts

Item Description Remark Order No. per set
1 Lift bellows - twin lift “rocker” JAE 20 107 021 01 2
2 Rubber stop JAE 30 207 001 44 2
3 Nut M12 x 1.5 JAE 00 209 100 12 8
4 Nut M10 (x2) JAE 00 209 102 10 02 2
5 Bolt M10 x 25 - 10.9 JAE 00 208 109 10 4
6 Bolt M10 x 20 - 10.9 (x2) JAE 00 208 107 10 02 4
7 Air bellows pedestal H = 265, shorten if required JAE 20 107 069 35 2
8 Air connection JAE 30 107 002 64 2

Repair and retrofit kits

Item Description Remark Order No. per set
9 RK Screw connections hanger bracket lift JAE 20 507 102 55 2
10 RK Rubber stop incl. item 02, 04, 05 JAE 20 507 101 44 2
11 RK Screw connections bracket lift JAE 20 507 104 55 2
12 RK Axle lift arm incl. item 10 JAE 20 507 015 06 2